HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1) Page:  1/9

Customer : AMD STEEL d.o.o. Certificate No : XFALT2002

Article: Butt welding fittings ; I Date of report : 2021.1.29

Specification : DIN2605 Mark of Manufacturer; XF
Material :P235GH Heat Batch No :1211,1212.1213,1214.1215
Content of delivery:
Item No. Quantity Description/Artical Heat No. Specimen No
1 1500 |PCS SEAMLESS ELBOWS 90-DIN 2605 21.3*2.3mm 1/2" 1211 210129-1
2 6000 |PCS SEAMLESS ELBOWS 90-DIN 2605 26.9*2.3mm 3/4" 1212 210129-2
3 7000 |PCS SEAMLESS ELBOWS 90-DIN 2605 33.7*2.6mm 1" 1213 210129-3
4 4000 [PCS SEAMLESS ELBOWS 90-DIN 2605 42.4*2.6mm 5/4" 1214 210129-4
5 4000 |PCS SEAMLESS ELBOWS 90-DIN 2605 48.3*%2.6mm 6/4" 1215 210129-5

Chemical Analysis: ( % )

Heat No. C% Si% Mn% P% S$% Cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% [ Nb% CE%
1211 0.110 0.210 0.710 0.012 0.008 0.210 0.008 |0.120 | 0.001 | 0.01 | 0.12 0.01 0.02
1212 0.100 0.220 0.720 0.013 0.007 0.120 0.009 |[0.140 | 0.008 | 0.01 | 0.13 | 0.03 0.01
1213 0.130 0.200 0.720 0.010 0.010 0.160 0.006 |[0.180 | 0.002 | 0.02 | 0.20 | 0.02 0.01
1214 0.100 0.200 0.720 0.009 0.007 0.130 0.010 [0.110 | 0.001 | 0.01 | 0.11 0.01 0.02
1215 0.110 0.190 0.740 0.008 0.006 0.120 0.008 |0.140 | 0.008 | 0.02 | 0.12 | 0.03 0.0r

Mechanical Properties :

A370-2007 A370-2007
- Energy of impact test
g s - g KV at temp 20°C
i i g 5 s | s | z :
Dim. Of specimen Sampling of specime f_;-' S g ; g (ISO-V specimen)
g : N Test - o g = 8
pecimen No temp E % T é = [Charpy size
= o
& 10mm>10mmx=55mm
; . . R, | A z :
Thickness | Width Location | Directi | Position ReH Nimm: s % % HB Joule(>27j)
on N/mm
210129-1 ®12.5 Tr RT 245 415 36 51 161 41 41 |44 | 42
210129-2 ®12.5 Tr RT 240 420 38 50 | 163 42 54 45| 47
210129-3 ®12.5 Tr RT 250 425 39 52 | 160 | 43 52 |46 | 47
210129-4 ®12.5 Tr RT 255 425 38 52 | 160 | 40 41 |44 | 42
210129-5 ©12.5 Tr RT 250 420 39 50 | 163 42 54 |45 47
T:top, B:bottom, L : longitudinal, Tr : transverse, RT : room temperature
Visual inspection: Without Complaint
Dimensional check : Without Complaint
Surface crack inspection: Without Complaint

We hereby certify that the materials described herein have been manufactured,inspected and tested in accordance with the customer's
specification(s),and that they satisfy the requirements. ] A5 . =i
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO.,LTD
MILL TEST CERTIFICATE(EN 10204-3.1)

Customer : AMD STEEL d.o.0.

Article: Butt welding ﬁ:.lings

Specification

: DIN2605

Material :P235GH

Content of delivery:

Page: 2/9

Certificate No : XFALT2002

, Date of report : 2021.1.29
Mark of Manufacturer: XF

Heat Batch No :1216,2311,2312,1314,1315

Item No. Quantity Description/Artical Heat No. Specimen No
6 2000 |PCS SEAMLESS ELBOWS 90-DIN 2605 60.3*2.9mm 2" 1216 210129-6
7 1400 |PCS  |SEAMLESS ELBOWS 90-DIN 2605 76.1*2.9mm 2 1/2" 2311 210129-7
8 1000 |PCS  |SEAMLESS ELBOWS 90-DIN 2605 88.9*3.2mm 3" 2312 210129-8
9 400 |PCS  |SEAMLESS ELBOWS 90-DIN 2605 108*3.6mm 4" 1314 210129-9
10 400 |PCS  |SEAMLESS ELBOWS 90-DIN 2605 114.3*3.6mm 4" 1315 210129-10
Chemical Analysis: ( %)
Heat No. C% Si% | Mn% | P% % cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% [ Nb% CE%
1216 0.130 0210 | 0750 | 0006 | 000s | 0150 | 0.006 |o.150 | 0.002 | 0.02 | 020 | 0.02 f 003
831 0.140 0200 | 0730 | 0012 | o010 | 0180 | o005 |oa40| 0.008 | 001 | 0.22 | 0.02 | 0.02
2312 0.110 0.210 0.710 0.008 0.008 0.120 0.008 0.110 | 0.002 0.02 0.11 0.01 0.01
13id 0.120 0220 | 0730 | 0010 | 0009 | 0110 | 0009 |0.140 0.008 | 0.03 | 0.13 | 0.03 0.01
V315 0.140 0210 | o7o | 0013 | ooos | 0170 | 0005 o110 0.009 | 0.01 7021 | 001 0.02
Mechanical Properties :
A370-2007 A370-2007
m Energy of impact test
£ f;,, ; g KV at temp 20°C
Dim. Of specimen ) ; 5 2 2 s Z O-V speci
Sampling of specime 5 = & g, g £ (ISO-V specimen)
. est . ) =) = o
Specimen No temp E 'z 2 2 = |Charpy size
10mmx10mmx55mm
N Ra | A | 2 .
Thickness | Width | Location | Directi | Position Regnimed| . | o o HB Joule(>27j)
on Dl ° 0
210129-6 D125 Tr RT 265 | 430 | 42 52 | 162 | 43 50 |46 | 46
210129-7 ®12.5 Tr RT 256 | 435 | 40 53 | 164 | 46 52 | 48 | 49
210129-8 D125 Tr RT 250 | 420 39 52 | 160 | 47 41 |44 | 44
210129-9 ®12.5 Tr RT 260 | 430 | 36 51 | 160 | 42 50 | 45 | 46
210129-10 | @125 Tr RT 256 | 430 | 40 54 | 162 | 51 52 | 471 50

T:top, B:bottom, L: longitudinal, Tr : transverse, RT :room temperature

Visual inspection:

Dimensional

check :

Surface crack inspection:

We hereby certify that the materials described herein have been mm}qfactured

specification(s),and that they satisfy the requirements.
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO.,LTD

MILL TEST CERTIFICATE(EN 10204-3.1) Page:  3/9
Custon}er : AMD STEEL d.o.0. . ) Certificate No : XFALT2002
Article: Butt welding fittings ' Date of report : 2021.1.29 ¢
Specification : DIN2605 Mark of Manufacturer: XF
Material :P235GH Heat Batch No :1316,1317,1318,1319,1325
Content of delivery:
Item No. Quantity Description/Artical Heat No. Specimen No
11 150 PCS SEAMLESS ELBOWS 90-DIN 2605 133*4mm 5" 1316 210129-11
12 150 PCS SEAMLESS ELBOWS 90-DIN 2605 139.7*4mm 5" 1317 210129-12
13 150 PCS SEAMLESS ELBOWS 90-DIN 2605 159*4.5mm 6" 1318 210129-13
14 150 PCS SEAMLESS ELBOWS 90-DIN 2605 168.3*4.5mm 6" 1319 210129-14
15 100 |PCS SEAMLESS ELBOWS 90-DIN 2605 219.1*6.3mm 8" 1325 210129-15
Chemical Analysis: (% )
Heat No. C% Si% Mn% P% $% Cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% | Nb% CE%
1316 0.140 0.200 0.710 0.011 0.008 0.140 0.006 ]0.120 | 0.001 | 0.02 | 0.21 0.02 0.02
1317 0.140 0.210 0.730 0.012 0.010 0.012 0.010 |[0.130 | 0.005 | 0.01 | 0.13 0.01 0.02
1318 0.100 0.200 0.710 0.013 0.011 0.013 0.011 0.120 | 0.002 | 0.01 | 0.12 0.01 0.01
1319 0.200 0.210 0.710 0.006 0.009 0.150 0.008 ]0.150] 0.004 | 0.02 | 0.16 0.01 0.01
1325 0.190 0.210 0.720 0.012 0.012 0.180 0.005 0.140 | 0.005 | 0.01 0.17 0.01 0.01
Mechanical Properties :
A370-2007 A370-2007
5 Energy of impact test
-1 '§, - E . KV at temp 20°C
Dim. Of specimen Sampling of specime g _.n":' %ﬂ E ;2 (ISO-V specimen)
Specimen No :_::; "?_; 'Lé E g ; Charpy size
o e 3
10mmx 1 0mmx*55mm
: i Location | Directi | Position Rt Nimm? R A % HB Joule(>27j)
Thickness | Width - s Nt % %
210129-11 D125 Tr RT 265 435 37 52 | 162 | 43 51 |48 | 47
210129-12 D12.5 Tr RT 250 450 38 51 162 40 42 | 44 | 42
210129-13 ®12.5 Tr RT 261 452 39 53 163 42 45 | 41 43
210129-14 ®12.5 Tr RT 263 451 40 52 160 43 48 | 43 | 45
210129-15 ®12.5 Tr RT 264 453 | 41 53 | 162 | 46 49 | 48 | 48
T:top, B:bottom, L : longitudinal, Tr : transverse, RT : room temperature
Visual inspection: Without Complaint
Dimensional check : Without Complaint
Surface crack inspection: Without Complaint

We hereby certify that the materials described herein have been manufactured,inspected and tested in accordance with the customer's
specification(s),and that they satisfy the requirements. R P . LAY il r
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1) Page:  4/9

Customer : AMD STEEL d.o.o. Certificate No : XFALT2002

Article: Butt welding fittings Date of report : 2021.1.29

Specification : DIN2605 Mark of Manufacturer: XF
Material :P235GH Heat Batch No :1414,1415,1661
Content of delivery:
Item No. Quantity Description/Artical Heat No. Specimen No
16 150 |PCS SEAMLESS CON.REDUCER- DIN 2616 33,7*26,9 1414 210129-16
17 100 PCS SEAMLESS CON.REDUCER- DIN 2616 42.4*26.9 1415 210129-17
18 100 |PCS SEAMLESS CON.REDUCER- DIN 2616 42,4*33,7 1415 210129-17
19 200 PCS SEAMLESS CON.REDUCER- DIN 2616 48,3*21.3 1661 210129-18
20 300 PCS SEAMLESS CON.REDUCER- DIN 2616 48,3*33,7 1661 210129-18
21 300 PCS SEAMLESS CON.REDUCER- DIN 2616 48,3*42 4 1661 210129-18
Chemical Analysis: ( % )
Heat No. C% Si% Mn% P% S% Cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% | Nb% CE%
1414 0.210 0.220 0.740 0.010 0.013 0.110 0.004 0.120 | 0.007 | 0.02 | 0.15 0.02 0.02
1415 0.130 0.230 0.720 0.010 0.011 0.013 0.002 10.120 [ 0.007 | 0.01 | 0.13 0.02 0.03
1661 0.100 0.200 0.710 0.013 0.011 0.013 0.011 0.120 | 0.002 | 0.01 0.12 0.01 0.01
Mechanical Properties : ' y
A370-2007 A370-2007
~ - Energy of impact test
g % - 5 ) KV at temp 20°C
i Of sppcivaen. Sampling of specime g ;;,E % E E (ISO-V specimen)
Specimen No l::; E % ES g % Charpy size
g & 10mmx 1 0mmx*55mm
; . Location | Directi | Position Rt Nimm? R A Z HB Joule(>27j)
Thickness | Width o SN | % %
210129-16 ®12.5 Tr RT 262 450 | 42 55 | 164 | 46 50 | 49 | 48
210129-17 ®12.5 Tr RT 275 440 46 56 163 44 50 |53 ] 49
210129-18 @125 Tr RT 270 450 49 52 160 46 51 53 50
T:top, B:bottom, L : longitudinal, Tr: transverse, RT : room temperature
Visual inspection: . Without Complaint
Dimensional check : Without Complaint
Surface crack inspection: Without Complaint

We hereby certify that the materials described herein have been mnuhctured,mspected and tested in accnrdance with the customer's
specification(s),and that they satisfy the requirements. Y e Y
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO.,LTD
MILL TEST CERTIFICATE(EN 10204-3.1)

Certificate No : XFALT2002

Customer : AMD STEEL d.o.o.

Article: Butt welding fittings

Specification :

DIN2605

Material :P235GH

Content of delivery:

Page: 5/9

Date of report : 2021.1.29
Mark of Manufacturer: XF

Heat Batch No :1668,1451,1458

Item No. Quantity Description/Artical Heat No. Specimen No
22 100 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 60,3*26.9 1668 210129-19
23 200 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 60,3*42 4 1668 210129-19
24 300 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 60,3*48.3 1668 210129-19
25 300 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 76.1*60.3 1451 210129-20
26 300 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 88.9*60.3 1458 210129-21
27 150 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 88.9%76.1 1458 210129-21
Chemical Analysis: ( % )
Heat No. C% Si% | Ma% | P% $% Cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% | Nb% CE%
oo 0.120 0210 | 0720 | 0012 [ 0010 | 0011 | 0010 |0.130( 0001 | 0.02 | 0.12 | 002 | 0.03
1451 0.130 0220 | 0730 | 0011 | oomn | 0012 | 0.009 [o.120( 0002 001 | 011 | 001 | 0.02
1458 0.120 0.210 0.740 0.013 0.009 0.013 0.008 0.110 | 0.003 | 0.03 0.10 0.02 0.01
Mechanical Properties : : ’
A370-2007 A370-2007
- Energy of impact test
s [ %3] . £ | . |KVattemp20°C
Dim. Of specimen Sampling of specime g L% -.;-%J E -_-,é (ISO-V specimen)
Specimen No :::;, E TE ;c:: § i'é Charpy size
> S 3
= 10mmx 10mm=55mm
R
Thickness | Width | Location | Directi | Position Rt Nimm? " ? nZ HB Joule(>27j)
on s % %
210129-19 | @12.5 Tr RT 280 | 455 | 49 | 50 | 161 | 47 | S50 |52 | 50
210129-20 | @125 Tr RT 275 | 460 | 42 | 51 | 160 | 43 | 51 |53 | 49
210129-21 | @125 Tr RT 270 | 470 | 41 51 | 162 | 42 | 52 | 51| 48

T: top, B:bottom, L : longitudinal, Tr:

Visual inspection:

Dimensional
Surface crack

check :
inspection:

transverse, RT : room temperature

Without Complaint
Without Complaint
Without Complaint

We hereby certify that the materials described herein have been manufactured,mspected and tested in accordance with the customer's

specification(s),and that they satisfy the requirements. P g i ‘:‘
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1)

Certificate No : XFALT2002

Customer :

AMD STEEL d.o.o.

Article: Butt welding fittings

Specification : DIN2605
Material :P235GH

Content of delivery:

Date of report :

Page:

2021.1.29

Mark of Manufacturer: XF

Heat Batch No :1445,1441

6/9

Item No. Quantity Description/Artical Heat No. Specimen No
28 50 |PCS |SEAMLESS CON.REDUCER- DIN 2616 114,3*76.1 1445 210129-22
29 150 |PCS  [SEAMLESS CON.REDUCER- DIN 2616 114.3*88.9 1445 210129-22
30 30 |PCS  |SEAMLESS CON.REDUCER- DIN 2616 133*114.3 1441 210129-23
Chemical Analysis: ( % )
Heat No. C% Si% | Mn% | P% S% Cr% | Mo% | Ni% | Al% | Ti% | Cu%| V% | Nb% CE%
4 0.120 0210 | 0740 | 0013 | 0009 | 0013 | 0008 |o0.110] 0.003 | 0.03 | 0.10 | 0.02 [ 0.01
Tk 0.140 0200 | om0 | 0012 | ooog | 0011 | 0007 |0130] 0.001 | 002 | 0.11 | 0.03 | 0.01
Mechanical Properties :
¢ A370-2007 A370-2007
= Energy of impact test
= s = KV at temp 20°C
Dim. Of specimen g E‘ £ k] b .
s P Sampling of specime i;' =z g = é (ISO-V specimen)
Specimen N Tent = L e | 2| &
pecimen No temp o 'z = E = |Charpy size
> I'—J ;
10mmx>10mmx55mm
_ . E Rul A | z .
Thickness | Width | Location | Directi | Position R N/mm? HB Joule(>27j)
on k- N/mm? % %
210129-22 | @125 Tr RT 270 | 470 | 41 51 | 162 | 42 52 | 48 | 47
210129-23 | ®12.5 Tr RT 270 | 465 | 43 52 | 160 | 44 51 |52 ] 49

T: top, B:bottom, L : longitudinal, Tr:

Visual inspection:

Dimensional check :
Surface crack inspection:

transverse, RT : room temperature

Without Complaint
Without Complaint
Without Complaint

We hereby certify that the materials described herein have been manufac;urcd.mspuled and tested in accordance with the customer's
BHEBAT

specification(s),and that they satisfy the requirements.
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1) Page: 7/9

Customer : AMD STEEL d.o.o0.

, Article: Buut welding fittings
Specification : DIN2605
Material :P235GH

Content of delivery:

Certificate No : XFALT2002
Date of report : 2021.1.29

Mark of Manufacturer: XF
Heat Batch No :1658,1689,1641,1642,1643

Item No. Quantity Description/Artical Heat No. Specimen No
31 200 PCS SEAMLESS TEE-DIN 2615 21,3*2,3 1658 210129-24
32 300 PCS SEAMLESS TEE-DIN 2615 26,7%2,3 1689 210129-25
33 200 PCS SEAMLESS TEE-DIN 2615 33,4*2,6 1641 210129-26
34 100 PCS SEAMLESS TEE-DIN 2615 60,3*2,9 1642 210129-27
35 50 PCS SEAMLESS TEE-DIN 2615 76,3*2,9 1643 210129-28
Chemical Analysis: ( % )
Heat No. C% Si% Mn% P% S% Cr% Mo% | Ni% | Al% | Ti% | Cu%| V% [ Nb% CE%
1658 0.140 0.200 0.710 0.012 0.008 0.011 0.007 {0.130 | 0.001 0.02 | 0.11 0.03 0.01
1689 0.120 0.210 0.750 0.009 0.007 0.010 0.006 |0.120 | 0.002 | 0.01 | 0.11 0.02 0.03
1641 0.120 0.210 0.750 0.009 0.007 0.010 0.006 |0.120 | 0.002 | 0.01 | 0.11 0.02 0.03
1642 0.110 0.190 0.720 0.008 0.006 0.010 0.005 |0.120] 0.001 | 0.01 | 0.10 | 0.03 0.03
ro43 0.130 0.210 0.720 0.007 0.006 0.012 0.009° [0.130 | 0.001 | 0.02 | 0.12 0.01 0.01
Mechanical Properties :
A370-2007 A370-2007
a Energy of impact test
a —Fé" . % . KV at temp 20°C
Tt C g Sampling of specime g g é, ; .é (ISO-V specimen)
Specimen No res = e S 3 "—E Ch sizi
temp 2 £ = 8 arpy size
>~ K E
10mm>x10mm>55mm
: . Location | Directi | Position Rt N/mm? " A Z HB Joule(>27j)
Thickness | Width on SRR % %
210129-24 D125 Tr RT 465 43 52 160 | 44 51 52 |48 | 50
210129-25 ®12.5 Tr RT 450 44 53 161 42 55 50 |44 | 50
210129-26 ®12.5 Tr RT 265 450 44 53 161 42 55 |50 | 49
210129-27 ®12.5 Tr RT 270 465 42 52 160 41 58 |42 | 47
210129-28 ®12.5 Tr RT 260 445 41 51 163 43 59 |43 | 48

T: top, B: bottom, L : longitudinal, Tr: transverse, RT : room temperature

Visual inspection:
Dimensional check :
Surface crack inspection:

We hereby certify that the materials described herein have been ma

specification(s),and that they satisfy the requirements.

-~

Without Complaint
Without Complaint
Without Complaint
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1) Page:  8/9

Customer : AMD STEEL d.o.0. Certificate No : XFALT2002

Arti(l:'le: Butt welding fittings Date of report : 2021.1.29

Specification : DIN2605 Mark of Manufacturer: XF

Material :P235GH Heat Batch No :1644,1645.1646,1647

Content of delivery:

Item No. Quantity Description/Artical Heat No. Specimen No

36 100 |PCS SEAMLESS TEE-DIN 2615 21,3*23 1644 210129-24
37 30 |PCS SEAMLESS TEE-DIN 2615 26,7*2,3 1645 210129-25
38 50 |PCS SEAMLESS TEE-DIN 2615 33.4%2.,6 1646 210129-26
39 10 |PCS SEAMLESS TEE-DIN 2615 60,3*2.9 1647 210129-27

Chemical Analysis: ( % )

Heat No. C% Si% Mn% P% S% Cr% Mo% | Ni% | Al% | Ti% | Cu%| V% | Nb% CE%
1644 0.140 0.200 0.730 0.010 0.009 0.013 0.012 [0.120 | 0.003 | 0.03 | 0.14 | 0.02 0.04
1645 0.120 0.210 0.740 0.012 0.010 0.011 0.010 [0.130 | 0.001 | 0.02 | 0.12 0.02 0.03
1646 0.130 0.190 0.750 0.009 0.008 0.010 0.007 [0.120 | 0.002 | 0.01 | 0.11 0.02 0.03
1647 0.150 0.220 0.720 0.007 0.006 0.012 0.011 [0.140 ] 0.001 | 0.02 | 0.12 | 0.01 0.01

Mechanical Properties :

A370-2007 A370-2007
» Energy of impact test
"5: = - g KV at temp 20°C
= = [ o
Dim. Of specimen ; g 5 2 2 2 % v :
Sampling of specime " & 7 g g £ (ISO-V specimen)
3 est X o £ = =
Specimen No temp _Eg Z ] é T Charpy size
>~ o 51
&
8 10mmx 10mmx=55mm
I P Ral A | z .
Thickness | Width | Location | Directi | Position Rt N/mt i ” HB Joule(>27))
. N/mny? Yo Yo
210129-24 d12.5 Tr RT 250 430 | 43 56 | 164 | 46 53 |45 | 48
210129-25 ®12.5 Tr RT 280 455 | 49 50 | 161 47 50 |52 | 50
210129-26 D125 Tr RT 265 450 | 44 55 | 160 | 42 54 50| 49
210129-27 D125 Tr RT 268 452 | 42 50 | 163 45 55 |43 | 48
T:top, B:bottom, L : longitudinal, Tr : transverse, RT : room temperature
Visual inspection: Without Complaint
Dimensional check : Without Complaint
Surface crack inspection: Without Complaint

We hereby certify that the materials described herein have been manufactured,inspected and tested in accordance with the customer's
a - 11/ T Il =5

specification(s),and that they satisfy the requirements. ,‘.u “r,_‘.:f‘ T H ILyL 2T A A/
Manufacturg_f:i-]EﬁEI XINFEHG HIGH‘PRESSURE FLANGE
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HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO., LTD
MILL TEST CERTIFICATE(EN 10204-3.1)

Customer :

AMD STEEL d.o0.0.

Article: Butt welding fittings

Specification : DIN2603

Material :P235GH

Certificate No : XFALT2002
Date of report : 2021.1.29
Mark of Manufacturer: XF

Page:

8/9

Heat Batch No :1644,1645,1646,1647

Content of deliverv:
Item No. Quantity Description/Artical Heat No. Specimen No
36 100 |PCS SEAMLESS TEE-DIN 2615 21.3*2,3 1644 210129-24
37 30 |PCS SEAMLESS TEE-DIN 2615 26,7*2.3 1645 210129-25
38 50 |PCS SEAMLESS TEE-DIN 2615 33.4*2.6 1646 210129-26
39 10 |PCS SEAMLESS TEE-DIN 2615 60.3*2,9 1647 210129-27
Chemical Analysis: ( % )
Heat No. C% Si% | Mn% | P% S% Cr% | Mo% | Ni% | A1% | Ti% |Cu%| V% | Nb% CE%
1644 0.140 0200 | 0730 | 0010 | 0009 | 0013 | 0012 [0.120] 0.003 0.03 | 014 | 002 | 0.04
1645 0.120 0210 | 0740 | 0012 | 0010 | o011 | 0010 J0.130 | 0.001 0.02 | 0.12 | 0.02 | 0.03
1646 0.130 0190 | 0750 | 0.009 | 0008 | 0010 | 0.007 |0.120 0.002 0.01 | 011 | 002 | 0.03
1647 0.150 0220 | 0720 | 0.007 | 0006 | 0012 | 0011 |0.140 | 0.001 002 | 012 | 001 | 01
- 3 L
Mechanical Properties : !
A370-2007 A370-2007
- Energy of impact test
= =) g KV at temp 20°C
=] (=} =
Dim. Of specimen g S S 2 Z ¥
; Sampling of specime 1 £ & S g - (ISO-V specimen)
. est - u = = =
Specimen No temp 3 " = E Z  |Charpy size
> S g
10mmx 1 0mmx*55mm
) T Ral A | z
Thickness | Width | Location | Directi | Position Rt Nimm? HB Joule(>27j)
on N/mn# % %
210129-24 | @125 Tr RT 250 | 430 | 43 56 | 164 | 46 53 (45| 48
210129-25 | ®12.5 Tr RT 280 | 455 | 49 s0 | 161 | 47 50 | 52| 50
210129-26 | @125 Tr RT 265 | 450 | 44 55 | 160 | 42 54 |50 | 49
210129-27 | @125 Tr RT 268 | 452 | 42 50 | 163 | 45 55 |43 | 48

T:top, B : bottom, L: lonéirudinal, Tr: transverse, RT : room temperature

Visual inspection:
Dimensional check :
Surface crack inspection:

We hereby certify that the materials

specification(s),and that they satisfy the requirements.

Without Complaint
Without Complaint
Without Complaint

\an 4;;’?\’.‘ —4- ":':"‘r v WS-

U

described herein have been manufactured inspected and tested in accordance with the customer's

Manufacturer: ﬂ.EBEl XINFEHG HIGH- PRESSURE FLANGE
- AND PIPE FITTING CO.,LTD

2
|
|




HEBEI XINFENG HIGH PRESSURE FLANGE AND PIPE FITTING CO.,LTD

MILL TEST CERTIFICATE(EN 10204-3.1) Page:  9/9
Customer : AMD STEEL d.o.o. Certificate No : XFALT2002
Article: Butt welding fittings ' , Date of report = 2021.1.29
Specification : DIN2605 Mark of Manufacturer: XF
Material -P235GH i-l::;l:y:l;; No:5119,5118,5454,5455,
Content of delivery:
Item No. Quantity Description/Artical Heat No. Specimen No
40 5000 [PCS BLACK SOCKET DIN2986 3/4” 5119 210129-28
41 5000 |PCS BLACK SOCKET DIN2986 1" 5118 210129-29
42 5000 [PCS BLACK SOCKET DIN2986 5/4” 5454 210129-30
43 100 [PCS BLACK SOCKET DIN2986 2 % 5455 210129-31
44 50 |PCS BLACK SOCKET DIN2986 3" 5456 210129-32
45 20 |PCS BLACK SOCKET DIN2986 4” 5457 210129-33
Chemical Analysis: ( % )
Heat No. C% Si% Mn% P% S% Cr% Mo% | Ni% | Al% | Ti% [ Cu% | V% | Nb% CE%
5119 0.110 0.160 [ 0700 | 0.009 | 0.007 0.014 | 0012 [0.130 ) 0.003 | 0.03 | 0.14 | 0.02 | 0.02
5118 0.130 0.180 0.760 | 0.008 | 0.008 0.012 | 0011 [0.130) 0.001 | 0.01 | 0.12 | 0.01 | 0.02
5454 0.160 0.190 0.750 | 0.006 | 0.006 0.010 | 0.015 ]0.110| 0.003 | 0.02 | 0.10 | 0.01 | 0.01
5455 0.120 0210 | 0720 | 0.012 | 0.010 0.011 0.010 [0.130 | 0.001 | 0.02 [ 0.12 | 0.02 | 0.03
5456 0.140 0.190 0.730 0.009 0.008 0.013 0.008 |0.120 | 0.002 | 0.01 | 0.11 0.02 0.01
5457 0.150 0.210 0.720 0.007 0.006 0.012 0.010 |[0.140 | 0.003 | 0.02 | 0.12 0.01 0.02
Mechanical Properties :
A370-2007 A370-2007
- Energy of impact test
g 'r:,, - 2 ) KV at temp 20°C
ik, OF Sprcieiat Sampling of specime g 2 % -g _% (ISO-V specimen)
Speeamea No l:::]; E E Eus g g Charpy size
- 3 3
10mmx 10mmx55mm
o Rnl A | 2
Thickness | Width | Location Di;icu Position | J—— . o, | HB Joule(>27))
210129-28 ®12.5 Tr RT 258 428 42 50 160 49 50 |49 | 49
210129-29 ®12.5 Tr RT 255 435 40 54 162 48 52 151 50
210129-30 ®12.5 Tr RT 260 440 42 55 158 45 51 49 | 48
210129-31 ®12.5 Tr RT 262 445 46 56 162 46 53 [ 48 | 49
210129-32 ®12.5 Tr RT 265 439 45 57 155 47 52 |46 | 48
210129-33 ®12.5 Tr RT 260 435 47 55 165 44 56 |49 | 50
T top, B:bottom, L : longitudinal, Tr : transverse, RT : room temperature
Visual inspection: Without Complaint
Dimensional check : Without Complaint
Surface crack inspection: Without Complamt
pr!s et =l Ry i

We hereby certify that the materials described herein have been ﬁ{anufactured.inspected and tested in accordance with the customer's

specification(s),and that they satisfy the requirements. !r\k DL

Manufacturb:HEBE] XINFEHG HIGH-PRESSURE FLANGE
' }ND PIPE_E]TTING CO LTD
o . /; ’i‘.»“ p s




